


Natural Water Systems and Treatment Technologies to cope with Water Shortages in Urbanised Areas in India               

 1 

Compendium of Natural Water Systems and Treatment Technologies to cope with Water Shortages in 
Urbanised Areas in India 

Leonellha Barreto Dillon1, Lucía Doyle2 and Günter Langergraber3 (Editors) 

1 seecon international gmbh | Dornacherstrasse 192 | CH-4053 Basel | Switzerland | leonellha.barreto-dillon@seecon.ch 
2 ttz Bremerhaven | Fischkai 1 | 27572 Bremerhaven | Germany | ldoyle@ttz-bremerhaven.de 
3 University of Natural Resources and Life Sciences Vienna (BOKU University), Institute of Sanitary Engineering and Water 
Pollution Control | Muthgasse 18 | A-1190 Wien | Austria | guenter.langergraber@boku.ac.at 
[...]
having serious health implications need advanced treatments, while turbidity is generally simple to deal with. 
Water treatment can be taken up at community or household level. Community water treatment systems are 
located at centralised locations to enable to provide safe drinking water to the household consumers. Water is 
termed as safe, potable if following some of the criteria are fulfilled (BIS, 2012): 

Sr. 
No. 

Parameter Concentration  Sr. 
No. 

Parameter Concentration  

1. pH 6.5 – 8.5 8. Iron, mg/L, Max. 0.3 
2. Turbidity, NTU 1 9. Nitrates, mg/L, Max. 45 
3. Total dissolved solids, mg/L, 

Max. 
500 10. Total Kjeldahl Nitrogen, mg/L, 

Max. 
1 

4. Ammonia, mg/L, Max. 0.5 11. Phenolic compounds, mg/L, Max. 0.001 
5. Anionic detergents, mg/L, Max. 0.2 12. Fluoride, mg/L, Max. 1 
6. Calcium, mg/L, Max. 75 13. PAH, mg/L, Max. 0.0001 
7. Magnesium, mg/L, Max. 30 14. Thermotolerant coliforms, 

MPN/100 mL 
Absent 

 

There are many other parameters such as pesticides, heavy metals, radioactive substances to be treated 
depending on region-specific prevalence, occurrence in the water resources and their catchments. 

Photos by Richard 2013 and 2009 

 



Natural Water Systems and Treatment Technologies to cope with Water Shortages in Urbanised Areas in India               

 27 

Production of potable water (biologically and chemically safe water) is the primary purpose when designing water 
treatment plants adequately. Furthermore, these plants need to be operated skilfully with attention to the sanitary 
requirements of the source of supply and the distribution system. Ideally, the customer expects the following 
characteristics of water: clear, colourless, pleasant taste, odourless, and cool temperature. Additionally, it should 
not be corrosive, or scale forming or staining. Consumers expect the desired quality of water delivered at the tap, 
not the quality at the community treatment plant. So, the utility operations should ensure that quality is not 
impaired during transmission, storage and distribution to the consumer, which means that the control point for the 
determination of water quality is the customer’s tap. Storage and distribution system should prevent biological 
growths, corrosion, and contamination by cross-connections.  

Treatment processes  

The aim of water treatment processes is to remove contaminants in water or to reduce the concentration of such 
contaminants to make it fit for desired end-use. A conventional water treatment scheme consists of straining, 
aeration, chemical coagulation, flocculation, sedimentation, filtration and disinfection. Water treatment plants 
ensure their best feasible mechanism and operational status for appropriate drinking water production with least 
possible rejects and minimal routine management. Progression of treatment units in a water treatment plant 
mostly remains the same, i.e. having the principle objectives to remove turbidity and subsequently to kill 
pathogens. The first process in a water treatment plant is aeration to remove odoriferous gases and to oxidise 
some organic compounds. A coagulant (often alum) is thoroughly mixed with raw water. This water is then 
flocculated which enhances water-solid separation with rapid settlement. Flocculated water is then taken to 
sedimentation tanks / clarifiers for removal of flocs and from there to filters where remaining particles are 
removed. Filtered water is then disinfected and then stored in clear water reservoirs from where it is taken to 
water distribution system.  

• Micro-straining: Removal of algae and plankton from the raw water sourced from natural water bodies 
like rivers and lakes or artificial like reservoirs. 

• Aeration: Stripping and oxidation of taste and odour causing volatile organics and gases; oxidation of 
metals like iron and manganese. 

• Pre-oxidation and Mixing: Use of oxidising agents to retard microbiological growth and destruction of 
colour imparting compounds.  

• Coagulation: Use of coagulating agents (if water is highly alkaline then alum may used or if water is highly 
acidic then lime may be used) rapidly mixed in the water to facilitate destabilisation of colloidal solids and 
formation of pinhead floc. 

• Flocculation: Aggregation of colloidal solids imparting turbidity and colour to the water leading the 
formation of settle-able flocs. 

• Sedimentation: Gravity separation of suspended solids or flocs. 
• Filtration: Removal of reminiscent particulate matter or flocs by passing through a single or multi-layered 

filter media. 
• Disinfection: Destruction of disease causing microbes and multi-cellular organisms. 
• Softening: Reduction of hardness of the water before use. 

Treatment of Water 

Water treatment processes usually combine a number of physical and chemical processes. Physical processes 
are dependent on gravity settling, aeration and filtration, whereas chemical processes use coagulating or 
oxidizing chemical agents to enhance the performance of physical processes. Disinfection of water can be done 
by UV rays or using chemical disinfectants, such as chlorine or its compounds. This treatment is applicable to 
rainwater, stormwater, grey water, and treated water also. Extensive application of various processes can convert 
used water – wastewater into usable water again. Wastewater treatment can be divided into three – primary 
(which is mostly physical with or without chemical use), secondary treatment (mostly biological aerobic or 
anaerobic) and tertiary treatment to remove nutrients and microbial contaminants from the water to make it 
usable. This treatment is applicable to sewage and industrial effluents to make them recyclable for non-potable 
uses.  

Conventional water sources such as dams and reservoirs and non-conventional water resources such as 
rainwater harvesting systems and storages are useful for centralised community water treatment-distribution 
system and decentralised household water purification respectively. Double piping or multiple collection or 
distribution piping systems can be adapted to keep the potable pure water separate from non-potable water used 
for toilet flushing, car washing, floor cleaning and watering the gardens depending on the quality of water required 
for desired use. Water sourcing from conventional or non-conventional resources and treatment can be optimised 
by reusing the treated wastewater for community green areas, urban agriculture and energy crops by facilitating 
equilibrium of urban water cycle.   

The techniques/treatment units used for water treatment at household or community treatment plants are 
described as: 



Natural Water Systems and Treatment Technologies to cope with Water Shortages in Urbanised Areas in India               

 28 

• Microstrainer is made up of a finely woven stainless-steel wire cloth (mesh-size 15 – 60 μm) mounted 
on a revolving drum somewhat submerged in the water. Water entering through an open end of the drum 
flows out through the screen, leaving suspended solids at the back. Centrifugal force applied by the 
rotation of the drum acts on the bigger particles pushing them away from the screen thus preventing 
clogging and permitting substantially continuous operation. Microstrainers are used primarily to remove 
algae and plankton from the raw water sourced from rivers, lakes or rainwater harvesting storage ponds. 
Other mechanisms such as constant rate variable-head or immersed disc are used to avoid clogging of 
filter medium. 

• Various types of aerators such as gravity, spray, diffuser, and mechanical are employed to remove the 
odoriferous substances and gases from the water. Gravity aerators require large area and may not be 
suitable for household water treatment. Spray aerators are not suitable unless the precaution is taken to 
avoid losses due to evaporation or wind carryover. Diffusers are suitable for both household and 
community water treatment plants. Mechanical aerators are energy intensive. Therefore the selection of 
aeration mechanism is based on the availability of land, uninterrupted electricity and wind kinetics. 

• Coagulation and Flocculation is described as a physicochemical technique of blending or mixing (flash 
or rapid) of a coagulating chemical into a flow and then gently stirring the blended mixture to improve the 
particulate size and colloid reduction efficiency of the subsequent settling and or filtration processes. 
Various coagulating agents are used such as alum, lime, poly-electrolytes, sodium aluminosilicate to 
accelerate the settling of solids/flocs. 

• In most conventional water treatments plants, the majority of the solids removal is accomplished by 
sedimentation as a means of reducing the load applied to the filters. Sedimentation basins are provided 
with inlet, settling, sludge storage or removal and outlet zones. Advanced mechanisms such as a centre 
feed clarifier, Spaulding Precipitator, Degremont Pulsator or tube settler techniques are used to improve 
the settling efficiency.  

• Filters in water treatment are generally classified on the basis of filtration rate, driving force, direction of 
flow and filter media. Space footprint of slow filters (flow <10 m3/m2/d) is comparatively more than rapid 
and high-rate filters (flow 120-200 m3/m2/d). Backwashing of the filters is must, because of the clogging 
by solids. Community water filters are made up of sand, while household filters may have various types 
of membranes as filtration medium. 

• Many a times, there are chances of presence of pathogens in water sourced from surface water. 
Disinfection of such waters using chlorination or ozonisation techniques is advantageous to curb the 
spread of epidemics of water-borne diseases. The concern about disinfection-by-products (DBP) is to be 
addressed while selecting the chemical agents. UV disinfection is also effective mechanism to eradicate 
pathogens from the water. In India, in most of the water treatment plants chlorination is used mostly as 
compared to ozonisation and UV treatment for disinfection of water. 

• After removal of suspended and biological contaminants, excess hardness should be removed by 
softening process. Some toxic components like fluoride and arsenic, mostly found in waters sourced 
from groundwater, are to be treated using specific chemical treatment having alum or lime one of the 
constituents for De-fluoridation or Nalgonda Technology. This technique can be also employed prior to 
sedimentation. Activated alumina is found to be useful in treating the water from hand pumps.  

Other techniques that can be used at the user point are given below: 

• If the water at the household tap is found with high turbidity, then it can be treated using pinch of alum. 
If there is doubt of bacterial contamination, then it can be treated with hypochlorite solutions available 
in the market. The other household technique of eliminating bacterial contamination is boiling. Some 
traditional techniques can also be used to purify water at the house such as the use of drumstick 
powder to remove turbidity and to some extent hardness, and the use of oscimum extract as 
disinfectant (Sundaramurthi et al., 2012). 

• Small water treatment plants or household units can use various techniques such as ion specific 
resins, membrane filtration, electro-dialysis, reverse osmosis and chemicals-materials such as 
magnesia, fly ash, rare earth materials, bone char, tamarind gel and seeds, moringa powder etc. to 
remove fluoride, arsenic and other chemical contaminants of the water (NEERI, 2011). 

• Use of solar energy to evaporate water and condense the same is a newly developing technique, which 
requires comparatively more area to yield clean water. Dew collection is also one of the options, where 
the surface and groundwater have high concentration of toxic contaminants and/or hardness and salts. 

Some advanced techniques can be used to remove contaminants like nitrates, salinity and iron from the water 
which are listed below: 

• Use of strong anion exchange resins charged with chloride, catalytic reduction, distillation, multi-effect 
distillation techniques is helpful in removing the contaminants from the water.  

• Vapour techniques such thermal or mechanical compression, vertical tube, solar stills are found to be 
useful in desalination of salt waters. 



Natural Water Systems and Treatment Technologies to cope with Water Shortages in Urbanised Areas in India               

 29 

• Biological methods such as biological nitrogen removal (BNR) using bacteria, phyto-filtration and 
wetland systems for absorption of nitrates and ecological disinfection of water are some attractive 
options.  

• Watershed management is advanced ecological concept to procure clean water such as the world’s 
largest unfiltered surface water supplies for New York City. This water supply system relies on a 
combination of tunnels, aqueducts and reservoirs to meet the daily needs of 8 million populations 
(Strickland and Rush, 2013). 

Further Considerations 

Purification of water is a vital issue in controlling the outbreaks of diseases due to chemogens (chemical agents) 
or pathogens (biological agents). There are chances of contamination at every stage of collection, transmission, 
treatment, storage and distribution. Therefore, in addition to a centralised water purification unit, monitoring and 
correcting sub-units can be installed en-route in the distribution network after the storage tanks. Pure water lines 
can be kept separate from the sewerage lines or recycled lines to avoid any contamination. 

Assurance of uninterrupted quality water supply is the need of the hour. Sourcing the water either from extra-
urban or intra-urban surface or subsurface resources with watertight pipelines, low-energy high-efficacy of water 
treatment process, minimal loss in distribution network can be remotely controlled with programmed software to 
ensure timely and quality water supply at the tap of consumer. In the same manner, if the wastewater collection 
network is developed by minimising leakages and losses, this will be a prelude to recycling of treated wastewater 
for non-consumptive uses in the cities. This will be a close loop of water use and purification cycle in the 
community with natural resources for abstraction, transport, treatment, distribution and recycling facility.  

References 
• BIS. 2012. Drinking Water Specification. Second Revision. New Delhi: Bureau of Indian Standards. ICS 13.060.20. 

• CPCB. n.y. Status of Water Treatment Plants in India. Central Pollution Control Board, Ministry of Environment and Forest. URL: www.cpcb.nic.in 
http://cpcb.nic.in/upload/NewItems/NewItem_103_statusofwaterqualitypackage.pdf [Accessed on 05.10.2013]. 

• CPHEEO. 2005. Status of Water Supply, Sanitation and Solid Waste Management in Urban Areas. New Delhi: Ministry of Urban Development. Pp. 31. 

• NEERI. 2011. Handbook on Drinking Water Treatment Technologies. Nagpur: National Environmental Engineering Research of India. Support From Ministry of Drinking 
Water and Sanitation, Government of India. Pp.  

• NRDWP. 2013. Norms of Coverage of Habitation under National Rural Drinking Water Programme. New Delhi: Ministry of Drinking Water and Sanitation. URL: 
http://indiawater.gov.in/IMISReports/MenuItems/AboutSite.aspx [Accessed on 05.10.2013]. 

• Sundaramurthi, P., Dhandapani, S., Ponnusamy, S., and Subbaiyan, M. 2012. Effect of Tulsi (Ocimum sanctum) as a Disinfectant for Water Treatment. Hitek J Bio Sci & 
Bioengg. 1(1), 1-7 

• Strickland, C. and Rush, P. 2013. Watershed Water Quality Annual Report 2011. New York: Department of Environment Protection, Revised Version Pp. 1  

 

  



Natural Water Systems and Treatment Technologies to cope with Water Shortages in Urbanised Areas in India               

 30 

Water Distribution 
Leonellha Barreto Dillon 
seecon international gmbh 
 

  
 

Introduction 

A distribution system is composed by a storage reservoir and a pipe network that allows the transmission of 